



MARCH - 2017

Kajaria 
ROOFING TILES FROM KAJARIA



YOUR SWEET HOME DESERVES
UNMATCHED STRENGTH AND BEAUTY FROM THE OUTSIDE.



High strength
& durability



Corrosion resistant
& fireproof



Water resistant



Soundproof



Heat insulation



Maintenance free

Kajaria ROOF
ROOFING TILES FROM KAJARIA



Shingles Brown



Shingles Grey



Grey Matt



Grey Glossy



Coffee Brown



Double Shade



Terracotta

Accessories





PACKING DETAILS			
S. NO.	SIZE	Pcs. / Box	Weight / Box
01	30x40 CM	9 Pcs.	21 Kg.

TEST REPORT NO. 21201208657			
S. NO.	TEST ITEM	TEST RESULTS	TEST METHOD
01	Water Absorption	Average : 8.5% /Maximum : 8.9%	GB/t3810.3-2006
02	Breaking Strength	5209N	GB/t3810.4-2006
03	Modulus Of Rupture	Average : 120Mpa / Maximum : 117Mpa	GB/t3810.4-2006
04	Thermal Shock Resistance	Fully resistant	GB/t3810.9-2006
05	Crazing Resistance	No craze	GB/t3810.11-2006
06	Resistance To Frost	No craze or peeling	GB/t3810.12-2006
07	Resistance To Low Concentrations Of Acids	GLA	GB/t3810.13-2006
08	Resistance To Household Chemicals And Swimming Pool Salts	GA	GB/t3810.13-2006
09	Resistance To Staining	Class 5	GB/t3810.14-2006



Kajaria Ceramics Limited

Corporate Office: J1/B1(Extn.), Mohan Co-op Industrial Estate, Mathura Road, New Delhi-110044, Ph.: +91-11-26946409, Fax: +91-11-26946407

Regd Office: SF-11, Second Floor, JMD Regent Plaza, Mehrauli Gurgaon Road, Village Sikanderpur Ghosi, Gurgaon-122001, Haryana, Ph.: +91-0124-4081281

CIN No.: L26924HR1985PLC056150, E-mail: info@kajariaceramics.com, Web: www.kajariaceramics.com

 facebook.com/KajariaCeramicsLimited  twitter.com/KajariaCeramic, Tollfree : 1800-11-2902

Download Kajaria App  